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Determination of thermal transmittance of window
(test title)
Test method:  LST EN ISO 12567-1:2010 Thermal performance of windows and doors —
Determination of thermal transmittance by hot box method — Part 1: Complete
windows and doors (EN ISO 12567-1:2010/AC:2010; LST EN ISO 12567-
1:2010/AC:2011)
(number of normative document or test method, description of test procedure, test uncertainty)
Specimen Wooden finger jointed pine window : width 1230 mm , height 1480 mm.
description: Frame 60 x 94 mm , leaf : 62 x 58 mm. Fittings: MILA firm scissors T / S
M15 PN 3785-0-99-06 ( 1 set . ) MILA locking catch MDK14 M (3 pcs.).
Safe drive M M100 / 28 / S9 950mm (1pc.) . Without a handle. Glass seals:
adhesive x 10 mm 2 KRONLIST, silicone neutral Remeron. Gaskets:
Schlegel QL3053. Glazing: 4-20Ar-4 GNP double glazing 4mm clear -20Ar
thermo remelis- 4mm selective. Glass used for adjustment of 3 x 24 x 100
glazing wooden blocks. Finish: Water-based Teknos paint (RAL9010).

(name, description and identification details of a specimen)

Test results:

Name of the indicator and unit Test method reference no. Test result
Thermal transmittance, W/(m2K) LST EN ISO 12567-1:2010; 1,3
LST EN ISO 12567-1:2010/AC:2011

Note. The testing are carried out in purpose for conformity assessment of the product according to LST EN 14351-:2006+A1:2010

Laboratory of Building Physics, Institute of Architecture and Construction of
Tested at: Kaunas University of Technology

(name of the test laboratory)

Specimen delivery date: 2015-07-27 Date of testing: 2015-07-29

Sampling:  The test specimen sampled by customer. Description No. 113/15, 2015-07-21

Additional
information:  Application 2015-07-21, drawing.

(any deviations, complementary tests, exceptions and any information related with particular test)

Annex 1. Test results.

ATIOEXES: Annex 2. Specimen data.
Annex 3. Scheme of climate chamber
(indicate annex numb id t
Technical manager: / / \_Ramanauskas
(approves the test results) (si (n surname)
Tested by: % /"7 ‘“ A Burlmgls
(technically responsible for testing) (sngnature (n surname)

Validity — the named data and results refer excluswely to ‘the- tested and descnbed specimens.

prior written consent of the Science Laboratory of Building Thermal Physics.
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Annex 1. Test results:

Data element unit Value
Air velocity on warm side, downwards, v m/s 0,23
Air velocity on cold side, upwards, ve m/s 2,49
Total power input to metering box, @i Y 66,39
Heat flow density through a specimen, gs» W/m? 27,15
Warm side air temperature, &i °C 20,73
Cold side air temperature, Gee °C 0,13
Environmental temperature of the warm side, G °C 20,69
Environmental temperature of the cold side, s °C 0,17
Measured thermal transmittance of a specimen, Un W/(m?K) 1,32
Standardized surface thermal resistance, ARy, y,s m2K/W 0,17
Thermal transmittance of a specimen, Us W/(m>K) 1,29
Uncertainty of the measurement, 4Upn W/(m?*K) +0,02886

.

Tested by:  A. Burlingis l// /; 2 ,;Z I 7 Date: 2015-07-29

Validity — the named data and results refer exclusively to the tested and described specimens.
Notes on publication — no part of this document may be photocopied, reproduced or translated to another language without the
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Specimen description:

a) Wooden finger jointed pine window : width 1230 mm , height 1480 mm. Frame 60 x 94 mm , leaf
: 62 x 58 mm. Fittings: MILA firm scissors T / S M15 PN 3785-0-99-06 ( 1 set . ) MILA locking
catch MDK 14 M (3 pcs.) . Safe drive M M100 / 28 / S9 950mm (1pc.) . Without a handle. Glass
seals: adhesive x 10 mm 2 KRONLIST, silicone neutral Remeron. Gaskets: Schlegel QL3053.
Glazing: 4-20Ar-4 GNP double glazing 4mm clear -20Ar thermo remelis- 4mm selective. Glass used
for adjustment of 3 x 24 x 100 glazing wooden blocks. Finish: Water-based Teknos paint

Annex 2. Specimen data

(RAL9010).b) specimen dimensions

— height,

— width,

— projected area,

— frame thickness,
¢) cross-section:

Fig 1. Window drawing (by the customer submitted information)
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Annex 3. Scheme of climate chamber ,,Hot box*
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. Warm side guard box:
— internal dimensions 2800 x 2800 x 1100 mm;
—wall thickness 130 mm, total thermal resistance about 3 m?K/W.
. Guard air flows deflecting screen.
. Electrical heater, power 660 W, controlled according to a set point temperature in metering box (6).
. Electrical heater of metering box, power control from 13W to 660 W.
. Warm side baffler (of metering box) with surface and air temperature sensors.
. Metering box — internal dimensions 2400 x 2400 x 360 mm.
. Surround panel: 200 mm thick, core material EPS polystyrene (faced with 3 mm thick cellular PVC plastic
sheet on either side), thermal resistance about 6 m*K/W, 1484 x 1234 mm aperture for specimen mounting.
8. Cold side box:
— internal dimensions 2800 x 2800 x 1100 mm;
— wall thickness 130 mm, total thermal resistance about 3 m?K/W.
9. Cold side baffler with surface and air temperature sensors.
10. Cold side box controlled
11. Cold side controlled cooling air unit, max. cooling power up to 3 kW.
12. Cold side air cooling box with 5 speed motor fan. electrical heater, max. power 2 kW.

NoN bW
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Calibration curves:
Convective fraction
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Thermal resistance of the surround panel: Ry, = 6,1918555 +0,0518-t — 0,0075635-t% .
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